Mounting instructions

TENT ROLLBAR AQM-S75 AARII4AWID

]

T

|TENT ROLLBAR || Go o Index

MOUNTING INSTRUCTION COMPATIBLE FOR ALL PRODUCTS

beamaas > DIN 6921 (M8x25) ) .

..... H ", } !
, DIN 6921 (M8x25) - - - i
-, ! H o
: ___________ : v : '
H : 3 Special Washer (M8) .
yoe J DIN7380 (M6x25) v
: Loig
DIN 6921 (M8x25) '
o TTTEE " '
: : DIN 692 (M8)
, v
! M DIN 6923 (M8) DIN 6921 (MBS0} - == ==4 — o~
M DIN 6921 (M8x50) ;
DIN 7380 (M6x25) DIN 6923 (M8)

*VERIFY YOU HAVE ALL THE COMPONENTS BEFORE STARTING THE INSTALLATION.
REFER TO THE ENGINEERING DRAWINGS AT THE END OF THIS DOCUMENT FOR A COMPLETE

PARTS LIST*

2201TR-01

AR W D Mount Instruction 159




Mounting instructions

TENT ROLLBAR AQM-S75 ALCIMPEAYAD)

Go to Index §§Q
1. Mount Installation —

» DIN 6921 (M8x25)

v ¥
DIN 6923 (M8)
DIN 6921 (M8x50) \ DIN 6921 (M8x50)«

DIN 7380 (M6x25) :

v
n DIN 6923 (M8)

- “.‘
- m
Wi w - ’
r e .I -------- A \
Al = ] |
' v . [ g i1 .
Y ey S S » DIN 6921 (M8x25) \ - Do %
. \ T - - '
1 - LA ;
’F ‘\ & OING923(M8) § [T r
| - - |
li g —hd | S . DIN 6921 (M8x25)  + '
( — A\, : : : t---rg .
----- - —_— /I i DIN6921(M8‘I2;5I SEANT
! —— o) [ X P 1
I! -, \ e : ] L‘; :
g ' N\ vy S L R ' ". M g
P H ‘ } i Special Washer (M8) H
\ > I @ DIN7380 (M6x25)

A1 5?>mm

[
1

DIN 6923 (M8)

*-"--?'-“-‘i;“‘““‘(“ 1300mm ) e et

N 4
! DIN 6923 (M8) DIN 6921 (MExS0)4 - - - = = L “ \m
j ¥ DIN6921(M8x0) : 6&%
DIN 7380 IM6x25) \@,\ (

2201TR-01

A CQMEAYED) Mount Instruction 160




Mounting instructions

TENT ROLLBAR AQM-S75 AARII4AWID

]

|

Go to Index

1. Mount Installation

2201TR-01

Mount Instruction 161




Mounting instructions

TENT ROLLBAR AQM-S75 ALCIMEAYAD)
Go to Index EEQ
1. Mount Installation —

2201TR-01

Mount Instruction 162




Mounting instructions

TENT ROLLBAR AQM-S75 ALCIMEAYAD)
Go to Index EEQ
1. Mount Installation —

2201TR-01

Mount Instruction 163




Mounting instructions

TENT ROLLBAR AQM-S75 ALCIMPEAYD)

]

|

Go to Index

1. Mount Installation

2201TR-01

A QMPEAYID) Mount Instruction 164




Mounting instructions

TENT ROLLBAR AQM-S75 ALIMEAYES
==-)
Goto Index |22
3. Bolt Kit —Q
Designation Part No Name Spec. Q'ty
1000 Bolts DIN6921 (M8x25) 48 pcs
1000 Bolts DIN6921 (M8x50) 8 pcs
1000 Bolts DIN7380 (M6x25) 8 pcs
1002 Nuts DIN6923 M8 56 pcs
1002 Nuts DIN934 M6 8 pcs
Special
1003 Washer (M8) 72 pcs
Mount kit 165

2201TR-01



